

IRMINS QUALITY AGGREGATES LTD

TEST REPORT 8-12MM WHITE DOLOMITE

SOURCE PRODOMAS/

BATCH TESTED 11.10.2018

SIEVE SIZE	%RET	%PASS
14	0	100
11.2	10.2	89.8
10	32.6	57.2
8	43	14.2
6.3	12.2	2
4	0.8	1.2
PAN	1.1	

A